BODYFLEX"

CROSSTRAINER 2 in 1

BODYFLEX KENT XM

MODEL: BF-M200



e

Safety Information

Before you undertake any program of exercise that will increase cardiovascular activity please

be sure to consult with your doctor. Frequent strenuous exercise should be approved by your

doctor and proper use of your product is essential. Please read this

manual carefully before commencing assembly of your product or starting to exercise.

*

Please keep all children away from exercise products when in use. Do not allow
children to climb on them when they are not in use.

For your own safety, always ensure that there is at least 1 Metre of free space in all
directions around your product while you are exercising.

Regularly check to see that all nuts, bolts and fittings are securely tightened.
Periodically checking all moving parts for obvious signs of wear or damage.

Clean only with a damp cloth, do not use solvent cleaners.

Before use, always ensure that your product is positioned on a solid, flat surface.
If necessary, use a rubber mat underneath to reduce the possibilty of slipping in use.

Always wear appropriate clothing and footwear such as training shoes when
exercising. Do not wear loose clothing that could become caught or trapped during

exercise.

Storage and Use

Your product is intended for use in clean dry conditions. You should avoid storage in

excessively cold or damp places as this may lead to corrosion and other related

problems that are outside our control.

Weight Limit
110 kg maximum
Beginning Exercising

How you begin to exercise will vary from person to person.

If you have not exercised for

a long period of time, have been inactive for a while, or are severely overweight you must

start slowly, increasing your exercise time gradually, by perhaps only a few minutes for each

session per week.

Combine a carefully structured nutritious diet with a simple but effective exercise routine and

this can help make you feel better, look better and will almost certainly enable you to enjoy

| ife more.

Page1



4
<
=
LL]
>
a
L
&
@)
-l
o
>
L]

Page2



EXPLODED VIEW (B) <

Page3d



EXPLODED VIEW (C) <"

Page4



PART LIST

Key No. Qty.

ON O U D WN R

11
12
13
14

15
18

20
21
22
23
26
27
28
29
30
31
32
33
34
35
36

38
39
40
42
43
44
45
46
47
49
50
51
52

PR R R RPRP R R

=

I T N =Y

NP RRPRLRNNRRERNNNNERR R

B NR, BB D NN NN

N N O e

Description

Frame

Upright

Front Stabilizer
Rear Stabilizer
Console
Handlebar

Reed Switch/Wire
Clamp

Left Lower Arm

Right Lower Arm
Left Upper Arm
Right Upper Arm

Left Pedal Arm

Ri%ht Pedal Arm
Pulley/Crank

Resistance Control/Cable
Lower Resistance Cable
Transport Wheel
Leveling Cap

Bearing Cup

Ball Bearing

Left Shield

Right Shield

Large Accent Ring
Small Accent Ring
Left Pedal

Right Pedal

Right Bearing Race
Right Crank Spacer
Upper Arm Cap

Pedal Arm Cap
Pivot Cap

Grip

Pivot Bushing
Lower Arm Bushing
Pedal Arm Bushing
Crank Nut

Spacer

Grommet

Upright Wire

M3 x 7mm Screw

M4 x 20 mm Self-tapping Screw

M4 x 20mm Screw

Key No.

53
54
55
56
57
58
60

(o))
(9]

[e2 ) ) o))
O 00 N O

~
g%l

~N

W00 0000 N0 WU HOWWOOLMNDOGEROOWMOOKWWBOUNOMNNNOOTNUNPYNW

Qt
y-

BN NNMNNNDN

D =

»

(o]

PN RN

Description

M6 x 25mm
Flange Nut

Flat Nut

M6 Nut

Pivot Wave Washer
M13 Wave Washer
M10 Jam Nut

M8 Curved Washer

M8 Washer
Pivot Washer

M5 Curved Washer
M13 Washer

M 0 tWiviazszhe r120mm
Bolt M8 x 65mm Carriage
Bolt

M8 x 16mm Screw

M8 x 40mm Bolt

M10 x 40mm Bolt

M8 x 20mm Hex Screw
Left M12 x 110mm Bolt
M10 x 60mm Bolt
M10x30mm Carriage Bolt
Pulse Sensor/Wire

M8 Acorn Nut

M10 Locknut

M8 Locknut

Right M12 Nut

Left M12 Nut

Drive Belt

Right Arm Bracket

Left Arm Bracket

Page5



A
PART IDENTIFICATION CHART(A)Y ' p*

Use the drawings below to identify the small parts needed for assembly. The number in

parentheses below each drawing is the key number of the part, from the PART LIST near
the end of this manual. The number following the key number is the quantity needed for
assembly.

Note:If a part is not in the hardware kit, check to see if it has been preassembled.

Extra parts may be included.
. 0 ©
)

M8 Locknut M8 Acorn Nut

(84 M10 Locknut M8 Split Washer M8 Washer
- (90) -17 (66) -8
Pivot Washer M13 Wahser =~ M8 CurvedWasher  ®13 Waved Washer ~ M10 Washer
(67) -2 (69) -2 (65) —17 (58) -2 (72) -4
M8 x 16mm M10 x 45mm Bolt
Screw (74)-9 (76) —4
M8 X 625mm Bolt M8 x 65mm Carriage Bolt (73) —4
M8 x 20mm M8 x 60mm Bolt
Bolt ( (79) -

Page6



PART IDENTIFICATION CHART(B)&'.”'%}———.—‘

Use the drawings below to identify the small parts needed for assembly. The number in
parentheses below each drawing is the key number of the part, from the PART LIST near
the end of this manual. The number following the key number is the quantity needed for

assembly.
Note:If a part is not in the hardware kit, check to see if it has been preassembled.

Extra parts may be included.
PN
— .
@\
Left M12 x 110mm Bolt (78) -1 ﬁﬁwmmﬂ N\ )
-
\“--._
(86) -1

e
(
k Right M12 x 110mm Bolt (70) -1 W

Right M12Nut

Q (85) -1
D d

M8 x 55mm Bolt ®19 Waved Washer
(91) -2 (57) -2

Cross Wrench,Qty2

Allen Wrench (L8)

Page7



ASSEMBLY INSTRUCTIONX

1

Identify the Rear Stabilizer (4), which has
Leveling Caps (23).

Attach the Rear Stabilizer (4) to the Frame (1)
with two M8 x 65mm Carriage Bolts (73), two
M8 Curved Washers (65), and two M8 Acorn
Nuts (82);start both Carriage Bolts, and then
tighten the Acorn Nuts.

2

Attach the Front Stabilizer (3) to the Frame (1)
with two M8 x 65mm Carriage Bolts (73), two
M8 Curved Washers (65), and two M8 Acorn
Nuts (82); start both Carriage Bolts, and then
tighten the Acorn Nuts.

Page8



ASSEMBLY INSTRUCTION<"--

3

While a second person holds the Upright (2)
near the Frame (1), connect the Upright Wire
(49) to the Reed Switch Wire (7).

Next, connect the Resistance Cable (20) to the
Lower Resistance Cable (21) in the following
way:

See drawing A. Pull upward on the metal
bracket (A) on the Lower Resistance Cable (21),
and insert the tip of the Resistance Cable (20)
into the wire clip inside the metal bracket.

See drawing B. Firmly pull the Resistance
Cable (20) upward and slide it into the top of the
metal bracket (A).

See drawing C. Using pliers, squeeze the
prongs on the upper end of the metal bracket (A)
together.

Page9



(&)

4

Insert the excess wire and cable into the
Frame (1).

Tip: Avoid pinching the wires and the cables.
Slide the Upright (2) onto the Frame (1).

Attach the Upright (2) with three M8 x 16 mm
Screws (74), three M8 Split Washers (90), and
three M8 Curved Washers (65); start all the
Screws, but do not fully tighten them yet.

Finish attaching the Upright (2) with two

M8 x 65mm Bolts (75), four M8 Curved Washers
(65), and two M8 Split Washers (90); start both
Bolts, and then tighten the Locknuts.

Avoid pinching
the wire!

Page10



)

NOTE: Lower Arm(10/11), Pedal Arm(14/15)
and Arm Bracket(88/89) have pre-assembled
together already.

orient a Spacer (46), a Pivot Wave
Washer (57), and the Right Lower Arm (11) as

shown and slide them onto the right axle on the
Upright (2).

AttachtheRightLowerArm(11)withan

M8 x 20mm Hex Screw (77) and a Pivot
Washer (67). Then, press a Pivot Cap (39) firmly
onto theM8 x 20mm Hex Screw.

Attach the Left Lower Arm (10) in the
same way.

Grease

46
/57

|
|| 90
:f-—]]

&7
ﬁ%% .

f
‘f{

Page11



ASSEMBLY INSTRUCTION < -~z

Identify the Right M12x110mm Bolt(70), and the Right M12 Nut(85).
Apply grease to the Right M12x110mm Bolt.
Attach the Right Arm Bracket(88) to the right side of the crank with the
Right M12x110mm Bolt(70), an M13 Wave Washer(58), an M13
Washer(69), and the Right M12 Nut(85).

Repeat this procedure to attach the LeftArm Bracket with the Left
M12x110mm Bolt and the Left M12 Nut.

IMPORTANT: You must firmly tighten the Nut counterclockwise
to attach it.

1:1

7 Orient the Right Upper Arm (13) as shown and
slide it onto the Right Lower Arm (11).

Attach the Right Upper Arm (13) with two
M8 x 16mm Screws (74), two M8 Split Washers

(90), and two M8 Curved Washers (65); start
both Screws, and then tighten them.

Attach the Left Upper Arm (12) to the Left
Lower Arm (10) in the same way.

Page12




8

Orient the Right Pedal (33) as shown, and

attach it to the Right Pedal Arm (15) with two

M10 x 45mm Bolts (76), two M10 Washers (72),
and two M10 Locknuts (83); start both Bolts,
and then tighten the Locknuts.

Attach the Left Pedal (32) to the Left Pedal
Arm (14) in the same way.

9

Tip: Avoid pinching the wire. Attach the
Handlebar (6) to theUpright (2) with two

M8 x 16mm Screws (74), two M8 Split Washers
(90), and two M8 Curved Washers (65); start
both Screws, and then tighten them.

10

While a second person holds the Console (5) 1
near the Upright (2), connect the wire (C) on || 5

the Console to the Upright Wire (49). Insert the l', '|I /
2

excess wire into the Upright.

Tip: Avoid pinching the wires. Attach
the Console (5) to the Upright (2)

Then, plug the Pulse Wire (81) into the
receptacle on the back of the Console (5).

Page13



ASSEMBLY INSTRUCTION-"— &

11

Attach the Seat(12) on the Sliding Tube(99) with three M8
Locknuts(84) and Washers(66).

12

Attach the Sliding Tube(99) on the Seat Post(98) with a Big
Washer(100) and a Knob(101).

NOTE: Make sure the U-Bracket (103) and Knob(101) are
alignment, before you assembled them.

Insert the Seat Post(98) into the Frame(1), and then insert the
Knob(101) into the Frame and into one of the adjustment holes in
the Seat Post. Move the seat post upward or downward slightly to
make sure that the knob is engaged in one of the adjustment
holes. Then, tighten the Knob.

12

104

Make sure that all parts of the elliptical are properly tightened.

Page14



BODYFLEX"

KPOCTPEHAXOP 2 B 1

BODYFLEX KENT XM

APT: BF-M200

Page15



Baxna undopmanus 3a 0€30acCHOCT

MOJIH, CLXpaHﬂBaﬁTe TOBA PbKOBOJACTBO Ha CUT'YPHO MJSICTO 3a CIIpaBKa.

1. BaxxHo e ga nmpoueTeTe HsI0TO pPhKOBOACTBO MPEAU Ja CriIo0UTe U U3MO0I3BaTe 000pyIBaHETO.
be3zonacHo u eeKTUBHO M3MOI3BAHE MOXKE 12 ObJIe MOCTUTHATO CaMO aKo 000pPYIBAaHETO €
MOHTHPAHO, IOJITbPKAHO U U3IMOJI3BAHO IPABUIIHO. Balia OTTOBOPHOCT € /1a rapaHTHpaTte, 4e BCUYKU
noTpeOuTeNny Ha 000PYABAHETO ca MHPOPMUPAHU 32 BCHUKH PEAYIPEKACHUS U MIPEIIa3HI MEPKH.
2. [lpeau na 3amovHeTe HAKOS MPOrpaMa 3a YIpaKHEHUs, TPsOBa 1a ce KOHCYITHpATE C Ballus JIeKap,
3a J1a OTIpeeINTE ATl UMaTe (PU3NYECKH WIIH 3PABOCIOBHH CHCTOSIHHSA, KOUTO OMXa MOTJIH J1a
Ch3/a/1aT PUCK 3a BAILIETO 37jpaBe U 0€30MaCHOCT WJIH J]a BU MOIpPeyaT a U3MOoJI3BaTe MPaBUITHO
obopynBanero. CbBeTuTe Ha Bamms nexap ca OT ChIIeCTBEHO 3HAYCHHE, aKO ITpUeMaTe JIeKapcTBa,
KOUTO BIIMSIAT HAa ChpACYHATA YECTOTA, KPHBHOTO HAIATAHE WIIM HUBOTO HA XOJIECTEPOJIa.

3. bbere HasCHO ChC CUTHAIMTE Ha BAIIETO TsU10. HempaBMiIHOTO MIIM MPEKOMEPHO YIpakKHEHHE
MOJKe J]a HaBpeaH Ha 3/1paBeTo Bu. CrpeTe J1a cCiopTyBaTe, ako IOYYBCTBATE HAKOM OT CIIEIHUTE
cumntomu: boika, cTarane B rbpIMTe, HEPABHOMEPEH CHPACUCH ITyJIC, CUIICH 33/1yX, YCEIlaHe 3a JIeK
CBSIT, 3aMasHOCT WJIM rajieHe. AKO UMaTe HSAKOE OT Te3U ChCTOSHUS, TPSAOBA J1a c€ KOHCYJITUpATE C
Bamus nekap, npeau 1a npoabKUTE ¢ IporpamaTa 3a ynpakHEHUs .

4. IppxTe ena v TOMAaIlHu JIIOUMIIM Aajied oT o0opyasaneTo. OO0pyIBaHETO € MpeIHa3HAYCHO
camo 3a Bb3pacTHU.

5. M3nonsBaiite 000pyBaHETO BbPXY TBbP/a, paBHA OBBPXHOCT ChC 3ALIUTHO MOKPUTHUE 32 MOAA
WM kuiuMa. 3a 6e3onacHocT 00opyaBaHeTo TpsAOBa 1a uMa Haii-mainko 0,5 meTpa cBoOOIHO
MIPOCTPAHCTBO HABCAKBIE OKOJIO Hero.6. [Ipenu na u3non3saTe 000pyIBaHETO, IPOBEPETE NAIH
raiikure u 6onToBeTE ca 00pe 3arerHatu . Hsakon yacT karo nejanu u T.H., JIecHo e 1a ce
U3KpUBHUTE.

7. HuBoTo Ha Oe30macHOCT Ha 000PYIBaHETO MOXKE Jla ce MOIbpKa CaMo aKo PEIOBHO ce MPOBEPsBa
3a MOBPEIU U / WM H3HOCBAHE.

8. Bunaru n3nonszBaiite 000py/IBaHETO, KAKTO € TOCOYEHO. AKO 110 BpeME Ha CIriI00sBaHETO WU
npoBepKaTa Ha 000pyABaHETO OTKpHETE 1e(heKTHU KOMIIOHEHTH WM YyeTe HeoOMYaeH IIyM, H]IBAIIl
0T 00OpyABaHETO 1O BpeMe Ha ynotpeda, cripere. He n3non3paiite 000pynBaHETO, JOKATO
mpoOJeMbT HE ObJIe OTCTPAHEH.

9. Hocere nmoaxosmio o01eKI10, TI0KaTo U3Mojia3BaTe o0opynBanero. M30sareaiite 1a Hocute cBOOOIHU
JpexH, KOUTO MOTaT Jla Ce XBaHAT B 00OPYIBAHETO WIJIM KOMTO MOTAT Jla OTpaHHYaT UiIH
BB3MPENSATCTBAT IBUKEHHUETO.

10. O6opynBaneto € TectBano u ceptuduiupano no EN20957 nox kinac H.C. Toaxomsiy camo 3a
JIOMAIITHO TTOJI3BaHE, 32 JOMAIlTHa yroTpeda. MakcuMaltHO Teryio Ha motpeouTens, 110 kr.

11. O6opyaBaHeTO HE € MOAXOIAIIO 3a TepaneBTHYHA YIOTpeoa.

12. TpsOBa 1a ce BHUMAaBa MpU MOBIUTaHE WK MPEMECTBAHE HA Ypella, 3a 1a He HapaHUTe I'bpOa CH.
Bunaru u3non3paiite npaBUJIHUA TEXHUKH 3a MOBIAUTaHE U / WU U3MOJI3BalTE TIOMOIII.

Page16



CrnobGsBaHe Ha ypeaa

oF) Of

M8 §ocknt M8 Acom Nut M8 Split Washer M8 Washer
(84) - (82) -4 (90) —17 (66) -8
Pivot Washer M13 Wahser M8 Curved Washer ®13 Waved Washer  M10 Washer
(67) -2 (69) -2 (65) —17 (58) -2 (72) -4
M8 x 16mm M10 x 45mm Bolt
Screw (74) -9 (76) —4
M8 x 65mm Bolt M8 x 65mm Carriage Bolt (73) —4
(75) -2
M8 x 20mm M8 x 60mm Bolt
Bolt (77) -2 (79) -2

Page17



PART IDENTIFICATION CHART(B)- -~ g —

Left M12 x 110mm Bolt (78) -1 WWW“"" ‘ '
\

Left M12 Nut

—
(
k Right M12 x 110mm Bolt (70) -1 W
\‘H—-—-_
nght M12Nut

M8 x 55mm Bolt ®19 Waved Washer
(91) -2 (57) -2

Cross Wrench,Qty2

Allen Wrench (L8)

Page18



ASSEMBLY INSTRUCTION - - 2% _

MoHTupan 3agHaTa nognopa, Ha KosiTo
ca MOHTMPaHW HMUBENUpawmTe
nsacTMacoBM HaKpanHULM

MoHTupan npegHaTa nognopa.

Page8



ASSEMBLY INSTRUCTION<"--

[TocTaBu ONOPHUS CTHIO KAKTO €
IIOKa3aHO Ha cxeMaTa. MOHTHpai KUIOTO
U cBbpkH OykcuTte Ha Kabenute. Cief
TOBa BKapai ONOPHUS CTHJIO B JOJHATA ﬂ
OCHOBA. -

[Tpu MOHTa)Ka Ha JKUJIOTO ITBPBO M3Kapan
Ka0eJia Ha )KUJIOTO MacCKMMAJIHO,
M3I0JI3BaliKK KphIjlaTa BPhTKA 32
peryJmpaHe Ha HaTOBAPBAHETO.

Page9



ASSEMBLY INSTRUCTION-"--

e

3aBmii Ha pbKa 0o/ITOBETE , KATO NpeEIn
TOBA NMOCTABSII HIAKOUTE KAKTO € I0KA3aHO
Ha cxemara.

BHUMAHWE:

He 3aTsraii 6o71ToBeTe CHIHO,
octaBu ru xs1ad6asu. [lpursiranero ¢
KJIIOY ce NPaBM HAKPasi, 32 /1a He ce

ycy4e ypeabT.

1:1

~/
.'ll /
90 |
] / f.-" 65 90 74
| 4

T

Avoid plnchlng

the wire! 7 90
§4 90

84 [
\ 84 [

Page10



CIMOBABAHE HA YPELA - - &

1:1

Hanpasu MOoHTa)XxHUTE TIPOLIEAYPH,
MOKa3aH! Ha cXxemara

BHMMAHUWE:

He 3artsrait 601TOBETE CHITHO,
octaBu Ty xjaabasu. [Iputsaranero ¢
KJTIOU CE MPaBU HaKpas, 3a Ja He Ce

yCyYe ypeasbT.

Page11



CITIOBABAHE HA YPEQA </

1:1

HanpaBu MOHTa)KHUTE POLIETYPH,
[IOKa3aHU Ha CXeMara

BHUMAHMWE:

He 3aTsraii 6oJToBeTe CHJIHO,
ocraBu ru xJjiabasu. [Ipursiranero ¢
KJIIOY Ce PABM HAKPasi, 3a 1a He ce

ycyue ypeabT.

TpsabBa na creruere 3;[? aBo ramkara
0o0paTHO Ha YaCOBHHMKOBATA CTPEIIKA, 3a Ja S 3aKPEInTe.

Page12



CIMOBABAHE HA YPEOA <

e

Page13



ASSEMBLY INSTRUCTION-"— &

g

104

Page14



YrnbTBaHe HA KOMIIIOTHPa

MODE: U3bepete Bcska QpyHKIHS ype3 HaTHUCKaHe Ha kKiaBuiia 3a pexkxum MODE, B pexxum Ha

CKaHUpaHe, HaTUCKAHETO Ha KJIABUIIIa MOXe J1a 3aK/IIouu Tekymara Gpynkuus. Hatucuere 6yroHa 3a
pexxum MODE u 3aapbxTe 2 ceKyHaH, 3a Ja HyJIMpaTe BCUUKU HUPpU HA QYHKIUUTE.

OYHKIUN

SCAN: [locnenoBarennocrra Ha nokazsane: TMR — SPD — DST — CAL — PULSE. B pexum Ha
CKaHMpaHE HATUCHETE KJIABHINA PEXKUM, 3a Jla n30epere Apyra QyHKIHS. ABTOMATUIHO CKaHUPAHE Mpe3
BCEKH PEXXUM IOCIIEIOBATEIHO HA BCEKU 6 CEKYH/IU.

SPEED: [Toka3Ba Tekymiara CKOPOCT Ha TPEHHUPOBKa, MakcuManHara € 999.9KM / H.

TIME: Bpemero npe3, koeTo cre TpeHupanu TpeHupoBka ot 0:00 mo 99:00.

DIST: Harpymnga o610 pazcrosaue ot 0.0 1o 999.9KM.

CAL: Iloka3Ba koHCyMalus Ha Kajgopuu 1o Bpeme Ha TpeHupoBka ot 0,0 CAL no makcumannara 999,9
CAL.

(Te3u nanHu ca rpy00 ppKOBOACTBO 32 CPABHEHHE HA PA3JIMYHU YIPAKHEHUS, KOUTO HE MOTaT Ja ce
U3M0I3BaT NPU MEAUIIMHCKO JIEYEHHE. )

PULSE: Cnoxere u ABeTe pblie Ha pbKOXBATKUTE 32 5 CEKYHIU U TEKYIIUAT BU IMYJIC IIE CE MOKaXe.
BHUMAHME! Cucremure 3a MOHUTOPHUHT Ha Chp/i€UHATa YECTOTA MOXKeE J1a ca HeTouHu . [Ipekanenoro
yIpa)XHEHHE MOKE J1a IOBEJIE 10 CEPHO3HO HapaHsaBaHe. AKO IMOYyBCTBATE clabOCT, CIIpeTe BeAHara u
C€ KOHCYJITUPAMITE C JIEKap .

3ABEJIEKKA

be3 curnan kbM KOMIMIOTHPA 32 4 MUHYTH, T.€ 0€3 IBHKEHHE, KOMIIOTHPHT aBTOMAaTHYHO 111 U3KIF0UN
LCD pgucruies ¥ BCHUKH CTOMHOCTH Ha (yHKIMUTE 111e OBJIaT 3aMa3eHu.

AKO KOMOIOTHPBT MOSBH HEOOUYAITHN HACTPOUKH, MOJIS, peCTapTUpaiiTe U MOBTOPETE OTHOBO TECTA.
Koraro nucmnest na LCD e cna0, ToBa 03Ha4aBa, ye 6arepunte TpsaOBa 1a ObJaT CMEHEHH .

OTCTPAHSIBAHE HA HEM3IIPABHOCTMU:

CwmeHere OarepusTa. 3a Ja CMEHHATE OaTepusaTa Ha KOMITIOTBPa, MOJIA, TUTh3HETE KOMITIIOTHhPA OT AbpiKadya
Ha KOMITIOThpPa, MaXHETe Kanaka Ha Oarepusta Ha T'bpOa Ha KOMITIOThPHATA KOH30J1a U H3BAJICTE
o6arepunte. CmeHete ¢ AA Garepun. Hakpas nmocraBere kamnaka 0OpaTHO Ha KOH30J1aTa U IUTh3HETE
KOMITFOTBhPa 00paTHO Ha JbprKavya Ha KOMITFOThPA.

KoMmioTepbT HEe paboTH IPaBUIIHO. AKO KOMITIOTHPBT BU HE paOOTH MPaBUIIHO, MOJIS, TPOBEPETE TN
JIOJIHUST MPOBOJHUK HA CEH30pa € CBbp3aH KbM I'OPHUS IPOBOJHUK HA CEH30pa U C€ YBEPETE, Ue
TOPHUSAT MPOBOJHUK HA CEH30pa € BKIIFOYEH B KoMIIoThpa. Ciiej; KaTo MpOBEpUTE TOPHOTO U
KOMITIOTHPBT BCE OLIe HE paboTH, MOJIS, yBepeTe ce, ye OaTepuuTe ca MOCTaBeHH MPABUIIHO B
KOMITIOTHPA U Y€ OaTepuuTe BCe OIIe padoTAT.

be3 cwrpotusiienne. Mors, yBepere ce, ue KHIOTO OTTOPE € CBbP3aHO KbM JKUIIOTO Ha JOJTHUS Kpau.
BATEPUSI:

To3u MOHUTOP H3MOJI3BA €HA WK JBe OaTepuu ,,AA“ wim ,,AAA®“. Moxere 1a 3aMEeHUTE OarepusTa
Ipe3 3aJHaTa 4acT Ha YCTPOUCTBOTO. MOJIst TBPBO.

JlemoHTHpaiiTe OaTepusiTa, Clel TOBa S HHCTAJIHPATe OTHOBO, KOTaTO KOMITIOTHPBT HE paboTu
MIPaBUITHO .

Page14



PEI'YJIMPAHE BUCOYHUHATA HA CEJAJIKATA

BucounHara Ha cefajkaTa MOXKe J1a Ce peryJjiupa 4pe3 pa3BUBaHE HA BPbTKATa 3a PEryJIMPaHe U IIOBIUTAHE
WIH CIIyCKaHE Ha cefjasIkaTa. B crolikara Ha cefjajikara uma 6 0TBOpa, MO3BOJISABAILN JUAMa30H HA BUCOYMHA.
Caen xaTo n3depere IpaBUIHATA BUCOYMHA, I0CTABETE OTHOBO BPBTKATA 3a PEryJIUPAHE U 3aTETHETE.

PET'YJIMPAHE HA HATOBAPBAHETO

BppTkara 3a KOHTPOJI Ha HATOBAPBAHETO BU I103BOJIABA /14 IPOMEHSATE CHIIPOTUBIICHUETO HA MENAIUTE .
BucokoTto chnpoTuBiIeHHE 3aTpyIHABA Me/lalla, a HUCKOTO ChIPOTHUBIICHHE 'O YiIecHsBa. 3a Hail-100pu
pe3yaTaTH 3a1aliTe HAIIPEKEHUETO, T0KATO YPEAbT CE U3II0JI3BA.

To3u TpeHUPOBBUECH ype]l € MpeIHa3aHueH 3a JOMAIIHO N0J3BaHe. Y pelbT OTroBaps Ha U3MCKBAHUATA HA
DIN

EN 957-1/9 HC. Mapkuposkara CE ce otHacs 3a Jupextusa 89/336/EEC na EC. YBpexxnane Ha 3/1paBeTo
HE

MOXe J1a Ob/Ie M3KITI0UYEHO, aKO TO3H ypea He CE M3I0JI3Ba MO MpeIHasHaYeHre (HalpuMep MpeTpeHupaHe,
HEIPaBUIIHU HACTPOUKH U . )

2.1 Ilakerax

[Tpupoano cb0Opa3HU U PELUKINPYEMU MaTEpUATIH:

-BbHIIIHAaTA OMaKOBKa € OT KapTOH

-Otnsarute yacTu ca ot nonuctpo, 6e3 naua CFES (PS)

-OnakoBku u TopOuuku ot nosueruiel (PE)

-Kaummm ot nonmmnpornuien (PP)

-BbTpeninure yactu ca oT MeTal U IJ1acTMaca.

2.2 U3xBBpIasine:

Mo, 3amazere ormakoBKaTa 3a ciydyau Ha pEMOHT /TapaHIIMOHEH PEMOHT .
VYpenst He TpsOBa /1a ce U3XBBPIIS 3a€JHO C TOMAIIHUS OOKITYK.

VYBaxkaemu KIMEHTH, Bue cTe 1ibxKHU 1a peaaeTe 3a peLUKIMpaHe CbOTBETHUTE MaTepUalu OT ypeaa:
- BpH1iHa onakoBka (KapToH)

- OTIATH 4acTH OT MOJIUCTPOJT

- OMaKkoBKYU ¥ TOPOUYKH OT TOJTHCTHUIICH

- EnextpoobopynBane

- Kanmm ot nonunponuiexn

- YpensT He TpsiOBa J1a ce U3XBBPIIs 3a€IHO C TOMAIIHUS OOKITYK

3a Bph3Ka ¢ (hupMH 3a pEIUKIUPAHE HA OTHAABINUTE CE OOBPHETE KbM BHOCHUTEIIs!

BHOCHUTEJI 3A BbJIT'APUA:
CIIOPTEH CKJIA/ bI'

Conapwmon EOO/]

rp. [azapmxkuk, yiu. Jlumuo [lebensnos 27
E-mail: info@sportensklad.bg

www.sportensklad.bg

Page14


http://www.sportensklad.bg/

	BODYFLEX KENT XM
	Information
	Storage and Use
	Weight Limit
	Beginning Exercising

	EXPLODED VIEW (B)
	EXPLODED VIEW (C)

	BODYFLEX KENT XM
	Важна информация за безопасност
	Сглобяване на уреда
	Упътване на компютъра
	2.1 Пакетаж
	2.2 Изхвърляне:



